For reprint orders, please contact: reprints@futuremedicine.com

# New developments in the management of juvenile idiopathic arthritis-related uveitis

## Maria Elisabetta Zannin<sup>†</sup> & Francesco Zulian

<sup>†</sup>Author for correspondence: Department of Pediatrics, University of Padova, Via Giustiniani 3, 35128 Padova, Italy = Tel.: +39 049 821 8485 = Fax: +39 049 821 8088 = ezannin@pediatria.unipd.it

Chronic anterior uveitis is the most important extra-articular complication of juvenile idiopathic arthritis. It is more frequent in the early-onset forms, with a higher prevalence in the oligoarticular subtype, and bilateral in most cases. The risk for visual impairment is still relevant due to sight-threatening complications, such as band keratopathy, cataract, glaucoma and cystoid macular edema. To date, treatment is not standardized and involves a complex decision-making process. Among several steroid-sparing immunosuppressive options, low-dose methotrexate is still the most diffuse treatment. Mycophenolate mofetil is another potential choice, although it is less effective in chronic anterior uveitis than in posterior or intermediate uveitis. TNF- $\alpha$  antagonists, the new generation of agents increasingly frequently used in autoimmune and rheumatic conditions, have demonstrated effectiveness in open-label studies, although no large, randomized, controlled trials have been reported so far. Although infliximab, an anti-TNF monoclonal antibody, seems to be superior to etanercept, an anti-TNF receptor antagonist, in controlling intra-ocular inflammation, serious side effects and loss of efficacy after the first year of treatment are reported. Adalimumab has evidenced efficacy similar to infliximab, but a better tolerance. In this review, the current practice in the medical management of juvenile idiopathic arthritis-related uveitis and the potential new agents are discussed.

## New treatments of juvenile idiopathic arthritis-related uveitis

Juvenile idiopathic arthritis (JIA)-related uveitis accounts for the majority of noninfectious anterior uveitis among children [1], and represents one of the major sight-threatening challenges in the pediatric age [2].

Chronic anterior uveitis (CAU) is the most important extra-articular complication of JIA. It is more frequent in the early-onset forms, with a significant difference between the oligoarticular (40%) and polyarticular (14%) subtype. The most severe forms, approximately a third of the cases, can be complicated by synechiae (21.8%), band keratopathy (14.1%), cataract (23.2%), glaucoma (15.5%), cystoid macular edema (CME; 4.9%) and consequent visual deterioration. However, in the more recent studies, a decreased prevalence of severe visual impairment has been registered [3].

The final outcome is related to many factors: JIA subtype, diagnostic delay, age at onset, disease duration and treatment. In a large cohort of 760 patients with JIA, uveitis developed in 74 (9.3%) within the first 4 years following the diagnosis of arthritis in most of the cases, with a mean time interval of 21 months since arthritis onset [4].

The ocular inflammation is usually insidious and asymptomatic. For this reason, when uveitis precedes arthritis, the visual prognosis is often severe, owing to the delay in diagnosis. In a retrospective study, we observed that the time interval, in months, between the onset of arthritis and the first uveitis, and elevated  $\alpha_2$ -globulins at onset of arthritis, were the most significant variables to predict a severe uveitis course in JIA [5].

In most cases, uveitis is bilateral; if unilateral, progression towards the controlateral side is observed within the first 12 months. In JIA, uveitis develops within 1, 2 and 4 years after arthritis in 73, 77 and 90%, respectively. CAU is the most common anatomic type of uveitis (83%), with development of complications in approximately half of the cases within 5 years after diagnosis [6]. When already present at the first visit, complications are more frequent, while antinuclear antibodies (ANA) positivity doesn't seem to be a predictor for uveitis severity.

## Treatment

Currently, the treatment of CAU is nonstandardized and involves a complex decisionmaking process. The lack of randomized, controlled clinical trials on pharmacological approaches for uveitis is another crucial point.

#### Keywords

anti-TNF = JIA = juvenile idiopathic arthritis = treatment = uveitis



Despite the considerable improvement in the therapy of arthritis, less progress has been made in the treatment of persistent uveitis, which remains one of the greatest challenges encountered by pediatric rheumatologists and ophthalmologists.

Since an early aggressive disease control is advocated in many chronic inflammatory disorders, a similar approach should also be adopted for CAU in view of preserving visual function and preventing serious complications [7].

Initial and more traditional therapy includes topical, oral and/or subtenon or orbital-floor injected glucocorticoids.

#### **Topical medication**

Topical medication, consisting of corticosteroid eyedrops in combination with cycloplegic agents, is the first step in the treatment of CAU. Topical steroid and cycloplegic drops, although effective, often have limited compliance, especially if their use is required frequently and in early infancy.

At the best of our knowledge, after the study of Chylack and colleagues, reporting a failure rate in almost a third of the patients within 6 months of treatment with topical corticosteroids [8], no other studies have been reported.

#### Peribulbar steroid injections

The use of peribulbar steroid injections has been suggested for the treatment of severe unilateral CAU with vitreitis or CME [9]. A nonrandomized prospective study, comparing safety and efficacy of posterior subtenon injection of triamcinolone acetonide with orbital-floor injection of methylpredisolone acetate in posterior uveitis, showed no significant difference as far as improvement rate between the two groups [10]. However, lid ptosis occurred only in the triamcinolone-treated group. Although both techniques seem to be effective, injections of glucocorticoids are quite invasive and, especially in children, should be performed under general anesthesia.

#### Intravitreal steroid injections

Intravitreal steroid injections represent another possible treatment option, especially for CME. Safety and efficacy of this approach has been recently evaluated in a group of children with CME secondary to noninfectious and JIArelated uveitis. Following treatment with intravitreal triamcinolone acetonide (2 or 4 mg), resolution of CME was achieved in all eyes, but visual acuity significantly improved in only half of them. The most important adverse events were elevated intra-ocular pressure (31%), and rapid progression of cataract (55%) [11,12]. Owing to these side-effects and to the invasive technique, this treatment should be performed only in very selected cases.

#### Systemic treatment

It is well known that parenteral and oral therapy with glucocorticoids is quite effective in reducing ocular inflammation in approximately two-thirds of the patients [13]. Unfortunately, this treatment cannot be long-lasting because of the well known side effects consisting in longitudinal growth failure, weight gain, osteoporosis, pancreatitis, diabetes mellitus and hypertension. Indeed, glucocorticoids themselves may contribute to the development of glaucoma and cataract in children. In view of these side effects and of the unpredictable outcome of cataract surgery (Figures 1 & 2) in patients with CAU [14], methotrexate (MTX) and ciclosporin A (CyA) have been introduced as steroid-sparing agents [15].

This treatment is largely derived from protocols developed for life-threatening conditions such as lymphoid malignancies, solid organ transplants and systemic vasculitis. The central role of the T cells, as shown in animal models of uveitis or, occasionally, in pathological specimens of human uveitis, has convinced many physicians to use other antimetabolite or antiproliferative agents (e.g., azathioprine or mycophenolate mofetil), calcineurin inhibitors (e.g., CyA and tacrolimus), and more recently, a variety of anticytokines agents (monoclonal antibodies or receptor antagonists) (TABLE 1 & 2).

#### Methotrexate

Methotrexate, an antimetabolite with a long track record for the treatment of uveitis [16], is commonly used as a first-line steroid-sparing agent. Its ability to achieve control of intraocular inflammation in CAU ranges from 45 to 72.6%, depending on the definition of inflammation and length of follow-up [17-20]. Low-dose MTX (7.5-15 mg/m<sup>2</sup>/week) has been considered the treatment of choice of CAU resistant to topical corticosteroids. Recognized as effective in the treatment of JIA, MTX efficacy has also been confirmed in the treatment of JIA-associated uveitis, although only in small, uncontrolled case studies [21,22]. Conversely, a report on 11 patients with CAU showed that the addition of MTX to the treatment regimen did not result in a complete control of the inflammation, nor reduced the corticosteroid need and the number of relapses in nearly half

of the patients [23]. Recently, the efficacy of MTX as a single systemic immunosuppressive drug, and the requirement for additional anti-inflammatory agents, has been evaluated in 35 patients with severe chronic JIA-related uveitis, with ocular complications present before treatment in most of them (88.5%). During a mean follow-up of 27.6 months, quiescence of uveitis was obtained in 70% of the patients, without topical steroids in only 11%. Additional systemic immunosuppressive drugs were required in two patients [24]. To date, controlled studies comparing efficacy of early versus late MTX treatment, in JIA-related uveitis, have not been reported.

## Ciclosporin A

Ciclosporin A has been proposed as an effective alternative to MTX in selected pediatric cases of cortico-resistant chronic uveitis [25]. According to uncontrolled clinical studies, CyA has evidenced efficacy in several types of uveitis, either used alone, at a daily dose of 5–10 mg/kg/day, or, at lower doses, in association with other immunosuppressive drugs [26]. The reported response rate ranges between 82 [27] and 50% [28]. Unfortunately, the only prospective clinical trial in JIA, using CyA at a dose of 3–5 mg/kg/ day, did not show clear-cut benefits compared with standard treatment [29].

In a recent multicenter retrospective study, the efficacy of CyA as monotherapy or in combination with corticosteroids or MTX was evaluated in a cohort of 82 children with JIA [30]. A complete control of uveitis, during a mean follow up of 3.9 years, was obtained with CyA monotherapy, at a mean dosage of 2.9 mg/kg/day in 24% of the patients. When CyA was combined with MTX, efficacy was raised up to 48.6% of patients. Unfortunately, pre-existing CME did not resolve in any of the patients.

Other agents, such as azathioprine, clorambucil or cyclophosphamide, occasionally utilized when CyA was ineffective or not tolerated, showed partial and short-lasting efficacy and led to a greater risk of side effects [15].

## Mycophenolate mofetil

In 1995, an experimental study demonstrated that mophetyl-micophenolate (MMF), a purinic metabolism inhibitor, prevented the development of the antigen S-induced autoimmune uveitis in mice [31]. More recently, MMF, used alone or in combination with CyA, has been found to be effective for the treatment of some patients with autoimmune ocular diseases, such



Figure 1. Left eye: Corneal leucoma following cataract surgery (first operated eye) in a child with juvenile idiopathic arthritis – uveitis.

as cicatricial pemphigoid, or corneal transplant rejection [32]. In 1999, a prospective uncontrolled pilot study showed that MMF, used at a dose of 2 g/day, alone or in combination with corticosteroids or CyA, controlled the inflammation in ten out of 11 adult cases, most with intermediate or panuveitis, with acceptable side effects [33]. Several further studies have confirmed the efficacy of MMF in reducing



Figure 2. Right eye: Remitted uveitis following cataract surgery (second operated eye) in the same child on anti-TNF- $\alpha$  therapy.

## Review Zannin & Zulian

AgentStructureRoute of administrationDose rangeMain side effectsMethotrexateFolic acid analogue, inhibitor of adihydrofolateOral or parenteral (sc. or im.)10–30 mg/m²/week max 1 mg/kg/week max 1 mg/kg/weekNausea, vomiting, dyspepsia, hepatotoxicity; injection site reactionsCiclosporinCyclic peptide inhibiting T lymphocyte proliferationOral (suspension or capsules)2–5 mg/kg/day (two divided doses)Hirsutism, hypertension, renal insufficiency, nausea, vomiting, dyspepsia, hepatotoxicity; injection site reactionsMophetil-mycophenolatePurinic metabolism inhibitorOral (capsules)0.5–1 g/m²/day (in two divided doses)Nausea, vomiting, dyspepsia, diarrheaCyclophosphamideAlkylating agent agent, inhibitor of nucleotide synthesis, division and proliferation of synthesis, division and proliferation ofOral (tablets)1-3 mg/kg/day synthesis, division synthesis, division and proliferation of synthesis, division and proliferation of synthesis, division and proliferation of synthesis, division and proliferation of synthesis, division synthesis, division and proliferation of synthesis, division synthesis, division synthesis, division and proliferation of synthesis, division synthesis, division synthesis, division synthesis, division synthesis, division synthesis, divisionOral (tablets) synthesis, division synthesis, division synthesis, division synthesis, division synthesi		re agento. main pi	oper des ana sie		
MethotrexateFolic acid analogue inhibitor of dihydrofolate reductaseOral or parenteral (sc. or im.)10–30 mg/m²/week max 1 mg/kg/weekNausea, vomiting, dyspepsia, hepatotoxicity; injection site reactionsCiclosporinCyclic peptide inhibiting T lymphocyte proliferationOral (suspension or capsules)2–5 mg/kg/day (two divided doses)Hirsutism, hypertension, renal insufficiency, nausea, vomiting and gingival hypertrophyMophetil-mycophenolatePurinic metabolism inhibitorOral (capsules)0.5–1 g/m²/day (in two divided doses)Nausea, vomiting, dyspepsia, diarrheaCyclophosphamideAlkylating agent suchtioprineOral or iv.Oral 0.5–2 mg/kg/day; iv. 0.5–0.75 g/m² (max g) or onthly pulseLeukocytopenia, thrombocytopaenia, cystitis, alopecia, inappropriate ADH secretion syndromeAzathioprineAntimetabolite agent, inhibitor of nucleotide synthesis, division and proliferation of inflammatory cellsOral (tablets)1–3 mg/kg/day suchtabelsCough, anorexia, nausea, vomiting, dyspepsia, hepatotoxicity, rash, blurred visionm:: Intramuscular; iv:: Intravenous; sc:: Sucutaneous:Sucutaneous:Sucutaneous:Sucutaneous:	Agent	Structure	Route of administration	Dose range	Main side effects
CiclosporinCyclic peptide inhibiting T lymphocyte proliferationOral (suspension or capsules)2–5 mg/kg/day (two divided doses)Hirsutism, hypertension, renal insufficiency, nausea, vomiting and gingival hypertrophyMophetil-mycophenolatePurinic metabolism inhibitorOral (capsules)0.5–1 g/m²/day (in two divided doses)Nausea, vomiting, dyspepsia, diarrheaCyclophosphamideAlkylating agent winchylaper diarrheaOral or iv.Oral 0.5–2 mg/kg/day; iv. 0.5–0.75 g/m² (max monthly pulseLeukocytopenia, tystifs, alopecia, inappropriate ADH secretion syndromeAzathioprineAntimetabolite agent, inhibitor of nucleotide synthesis, division and proliferation of inflammatory cellsOral (tablets)1–3 mg/kg/day seretion syndromeCough, anorexia, nausea, vomiting, dyspepsia, hepatotoxicity, rash, blurred vision'm:: Intramuscular; iv.: Intravenous; sc.: Subcutaneous.SubsectionSubsectionSubsection	Methotrexate	Folic acid analogue, inhibitor of dihydrofolate reductase	Oral or parenteral (sc. or im.)	10–30 mg/m²/week max 1 mg/kg/week	Nausea, vomiting, dyspepsia, hepatotoxicity; injection site reactions
Mophetil-mycophenolatePurinic metabolism inhibitorOral (capsules)0.5–1 g/m²/day (in two divided doses)Nausea, vomiting, dyspepsia, diarrheaCyclophosphamideAlkylating agentOral or iv.Oral or iv.Oral 0.5–2 mg/kg/day; iv. 0.5–0.75 g/m² (max 1 g) monthly pulseLeukocytopenia, thrombocytopaenia, cystitis, alopecia, inappropriate ADH secretion syndromeAzathioprineAntimetabolite agent, inhibitor of nucleotide synthesis, division and proliferation of inflammatory cellsOral (tablets)1–3 mg/kg/dayCough, anorexia, nausea, vomiting, dyspepsia, hepatotoxicity, rash, blurred visionim.: Intramuscular; iv.: Intravenous; sc.: Subcutaneous.Subcutaneous.SubcutaneousSubcutaneous	Ciclosporin	Cyclic peptide inhibiting T lymphocyte proliferation	Oral (suspension or capsules)	2–5 mg/kg/day (two divided doses)	Hirsutism, hypertension, renal insufficiency, nausea, vomiting and gingival hypertrophy
CyclophosphamideAlkylating agentOral or iv.Oral or iv.Oral 0.5–2 mg/kg/day; iv. 0.5–0.75 g/m² (max 1 g) monthly pulseLeukocytopenia, cystitis, alopecia, inappropriate ADH secretion syndromeAzathioprineAntimetabolite agent, inhibitor of nucleotide synthesis, division and proliferation of inflammatory cellsOral (tablets)1–3 mg/kg/dayCough, anorexia, nausea, vomiting, dyspepsia, hepatotoxicity, rash, blurred visionim.: Intramuscular; iv.: Intravenous; sc.: Subcutaneous.Subcutaneous.Subcutaneous	Mophetil-mycophenolate	Purinic metabolism inhibitor	Oral (capsules)	0.5–1 g/m²/day (in two divided doses)	Nausea, vomiting, dyspepsia, diarrhea
Azathioprine Antimetabolite agent, inhibitor of nucleotide synthesis, division and proliferation of inflammatory cells Oral (tablets) 1–3 mg/kg/day Cough, anorexia, nausea, vomiting, dyspepsia, hepatotoxicity, rash, blurred vision   im.: Intramuscular; iv.: Intravenous; sc.: Subcutaneous. Subcutaneous Subcutaneous Subcutaneous	Cyclophosphamide	Alkylating agent	Oral or iv.	Oral 0.5–2 mg/kg/day; iv. 0.5–0.75 g/m <sup>2</sup> (max 1 g) monthly pulse	Leukocytopenia, thrombocytopaenia, cystitis, alopecia, inappropriate ADH secretion syndrome
im.: Intramuscular; iv.: Intravenous; sc.: Subcutaneous.	Azathioprine	Antimetabolite agent, inhibitor of nucleotide synthesis, division and proliferation of inflammatory cells	Oral (tablets)	1–3 mg/kg/day	Cough, anorexia, nausea, vomiting, dyspepsia, hepatotoxicity, rash, blurred vision
	im.: Intramuscular; iv.: Intravenous; sc.:	Subcutaneous.			

Table 1. Immunosuppressive agents: main properties and side effects.

uveitis activity through a downregulation of CD4<sup>-</sup>CD69<sup>+</sup> T cells in the peripheral blood [34]. MMF is effective in arresting ocular inflammation or reducing the number of relapses in patients with anterior, intermediate or posterior uveitis, refractory to other immunosuppressive agents [35,36]. However, although these findings are promising, comparative studies on larger series with longer follow-up are needed in order to confirm MMF efficacy in achieving persisting good outcomes. In a recent retrospective study, 17 children with uveitis, most intermediate, and four JIA-related, were examined. After a mean follow-up of 3 years (range 2-5 years), a steroid-sparing effect was achieved in 88% of the patients, 24% remained relapse-free and in all except one a reduction in the relapse rate was observed. Visual acuity was increased or maintained in 76%. Mild side effects (headache, rash, gastrointestinal discomfort) occurred in 41% of the patients [37]. The same rate of side effects was reported in other studies [38,39]. MMF seems to be effective in controlling inflammation after MTX failure or intolerance; however, patients with scleritis and JIA-associated CAU may have a lower chance of success [40].

Not enough data are provided to support the use of other immunosuppressive agents, such as rapamycin (sirolimus) [41], tacrolimus [42] or leflunomide [43], in JIA-related uveitis.

#### **Biological agents**

The introduction of anti-TNF agents has significantly changed the management of many autoimmune and rheumatic conditions. These agents are produced by recombinant genetic techniques and consist of chimeric or humanized monoclonal antibodies and soluble cytokine receptors. While they are effective in open-label studies, no controlled trials, regarding their use in CAU have been reported so far. We have summarized in TABLE 3 the main reported effects of the biological agents utilized in the treatment of CAU so far.

#### Etanercept

Etanercept (ETC) has been recognized as effective and safe for the treatment of polyarticular, MTX-resistant JIA [44]. This has prompted testing its efficacy for drug-refractory CAU. In a small series of JIA patients with CAU, treatment with ETC, in combination with one or two immunosuppressive drugs (MTX and/or CyA), has controlled relapses of uveitis for a medium time span of 13 months (range: 5–24 months). Significant improvement of the anterior chamber cell density was observed in 63% of eyes and visual acuity improved in 40% [45]. Rebound of inflammation occurred in some patients who discontinued therapy.

Unfortunately, several more recent reports have correlated the use of ETC with the reactivation of uveitis in the quiescent phase [46,47]. A survey among pediatric rheumatologists, including 229 children with JIA treated with ETC, reported a 8.3% uveitis relapse rate and new onset of CAU in 1% [47]. Indeed, no difference in the uveitis flare rate/year and severity were observed before and during treatment. In a recent registry-based study, the frequency of uveitis in patients on ETC treatment, compared with the expected ratio among the total number of patients treated worldwide, was significantly higher than with infliximab (IFX) (p < 0.001; odds ratio: 5.375) and adalimumab (ADM; p < 0.01; odds ratio: 8.6). Similarly, a lower improvement in the frequency of uveitis flares after ETC treatment than after IFX has been reported in adult patients with spondyloarthropathies [48]. In another small series of patients, six of whom had JIA-related uveitis, response to ETC treatment was poor in 45% of children, with more ocular complications than IFX [49].

In the only double-blind, placebo-controlled study comparing ETC (0.4 mg/kg) with placebo twice weekly for 6 months, no significant difference in the anterior segment inflammation reduction between the two groups was reported [50].

Another prospective study compared IFX and ETC in JIA-associated CAU [51]. In patients on ETC, inflammatory activity improved less and the number of uveitis flares per year was higher. Indeed, new-onset uveitis was noted in four of 24 patients (16.7%) on ETC.

## Infliximab

Preliminary results on the efficacy of IFX in two small series of patients appeared promising [52,53]. The only prospective, open-label, Phase II clinical trial in adult patients showed IFX efficacy in most of the patients, but the rate of serious side effects was unexpectedly high (6/23 patients; 26%) [54]. More recently, a retrospective study reported that IFX was superior to ETC in 12 out of 21 children with JIA-related CAU, refractory to at least one standard immunosuppressive drug [55]. Indeed, a lower rate of complications, such as new-onset or worsening glaucoma or cataract, was noted. Another study, including six patients with aggressive, refractory joint and ocular disease treated for a mean of 9.5 months with IFX, reported remission of ocular inflammation in three patients, improvement in two and gain in vision in four [56]. The efficacy of anti-TNF agents (ETC, IFX and ADM) in patients with JIA-related refractory uveitis has also been investigated in a multicenter survey including 47 patients, with a mean disease duration of 45 months [57]. The overall efficacy, rated according to a composite index, was significantly higher in the IFX than in the ETC group; four patients treated with ADM all showed a good response. Another recent study reported the efficacy of IFX in 13 out of 15 children with CAU over a median treatment period of 10 weeks. Unfortunately, at a mean follow-up of 13 months (range: 12-23), CAU flared in all responders, and this was correlated to the length of treatment, confirming that IFX efficacy seems to wane over time [58].

In severe, long-standing uveitis, functional visual changes are not always related to the reduced efficacy of immunosuppressive treatment, but also to treatment-related side effects, such as optic neuritis, as reported in a few children during treatment with anti-TNF- $\alpha$  agents [59].

## Adalimumab

Adalimumab is a fully human IgG1 monoclonal antibody that binds with high affinity and specificity to TNF blocking its interaction with the p55 and p75 cell surface TNF receptors. Vazquez-Cobian reported that ADM reduced inflammation in 21 out of 26 eyes (80.8%) of 14 children with either idiopathic or JIA-related uveitis, without significant adverse effects [60].

In a retrospective study of 18 patients with long-standing refractory uveitis, mostly JIArelated, ADM was found to be well tolerated and effective in patients previously unresponsive

Tahlo 2 Anti-TNF ar	ients' main nro	nortios and	side etterts
	icitta, mani pro	per lies and	JIGE CITECT

	in agenterman propert			
Agent	Structure	Route of administration	Dose range	Side effects
Etanercept	Soluble p75 TNF receptor fusion protein	sc. injections	0.4 mg/kg twice/week, (max 25 mg/dose)	Injection site reactions, infections
Infliximab	Chimeric murine–human anti-TNF-α monoclonal antibody	iv. infusions	3–5 mg/kg at 0, 2, 6 week, then every 6–8 weeks	Infusion reactions, infections, TB reactivation, ANA and anti-DNA autoantibodies development
Adalimumab	Recombinant human IgG1 monoclonal antibody	sc. injections	20–40 mg/m <sup>2</sup> every other week	Injection site reactions, infections
iv.: Intravenous; sc.:	Subcutaneous.			

to combined therapies including IFX. The efficacy was as much as 88% for uveitis and 62% for arthritis [61].

In a recent review, Mansour summarized the differences between the three biologic agents (ETC, IFX and ADM) as far as visual results, side effects, economic impact on health and preliminary evidence of a potential superiority in JIA uveitis [62]. ADM resulted effective in controlling 80.8% of pediatric uveitis cases, with a good response observed within 2–6 weeks of therapy.

In a retrospective chart review performed on pediatric patients with chronic refractory ocular inflammation, treated with a biological response modifier (BRM) ADM, IFX and daclizumab, for a mean of 16.9 months, ADM, which was used in only five out of 23 patients, was the least effective [63]. Tynjala recently reported on a retrospective observational study of 20 JIA patients with CAU for more than 2 years, nonresponsive and/or noncompliant to topical therapy and second-line agents [64]. On ADM treatment for at least 3 months, uveitis improved in 35% of the patients. Those with better outcome were younger, had shorter JIA duration and a reduced number of active joints at the baseline. In this study, ophthalmological outcome did not seem to be as favorable as in other retrospective series [63]. Differences in patient characteristics, including age at onset of arthritis and uveitis, and response criteria definition, may explain the different rates of favorable outcome in published reports. In a prospective, nonrandomized, clinical trial, 19 patients (adults and children) received ADM for 1 year [65]. Visual acuity improved in 12 out of 38 eyes (31%), and worsened in only one (2.6%). All patients had active intraocular inflammation at baseline, and 63% achieved control of inflammation with ADM at the end of follow-up. CME, detected at optical coherence tomography (OCT) in 86% of the eyes at baseline, completely resolved in 54.5%. All patients were able to reduce at least 50% of the concomitant immunosuppressive drug dose. Nevertheless, 42% of the patients had relapses during the first year of follow-up and were treated with periocular steroid injections.

#### Rituximab

Rituximab (RXM) is a monoclonal antibody that reacts with CD20 receptors, inhibiting B-cell activity. A successful treatment of refractory polyarticular JIA with RXM [66] has opened a new opportunity to also treat JIArelated uveitis. The only application of RXM in uveitis refers to an adult patient with refractory uveitis and low vision, secondary to cataract and CME. After treatment with RXM, vision and CME improved, and uveitis was stable for as long as 12 months [67].

The rationale for the potential use of RXM in CAU comes from a pathology study performed in an enucleated eye of a 12-year-old patient with JIA [68]. The immunohistochemical analysis showed that uveitis is a primarily B-cell-driven process, with few CD68- and CD8-positive suppressant cells. On this basis, B cells seem to play a crucial role in JIA anterior uveitis, and drugs or biological agents targeting B cells, such as RXM, may be advocated.

#### Side effects & follow-up

The main side effects of the different immunosuppressive and anti-TNF agents are summarized in TABLES 2 & 3. Evidence reviews have assessed the potential carcinogenic effects of immunosuppressive therapy, extrapolated from transplant, rheumatology, skin disease and inflammatory bowel disease cohorts [69,70]. Alkylating agents, such as cyclophosphamide, increase hematologic malignancy and bladder cancer risk. Calcineurin inhibitors and azathioprine probably do not increase the overall cancer risk. TNF inhibitors may accelerate the onset of cancer in the first 6-12 months of treatment, but probably do not increase the long-term cancer risk. Changes in risk with MTX and mycophenolate mofetil appear negligible, although nontransplant data are limited for the latter agents. Immunosuppression in general may increase skin cancer risk in a sun exposure-dependent manner. In general, a brief course of alkylating agent treatment seems justifiable for severe, vision-threatening disease. Antimetabolites, TNF inhibitors and calcineurin inhibitors probably do not increase cancer risk to a degree that outweighs the expected benefits of therapy.

During treatment, we recommend performing some laboratory tests to monitor internal organ function and possible autoimmune events. The laboratory work-up should include: white blood cell count, hemoglobin, platelet count, protein profile, erythrocyte sedimentation rate, C-reactive protein, alanine aminotransferase, aspartate aminotransferase, creatinine, blood urea nitrogen, urine analysis, antinuclear antibody, antiextractable nuclear antigens (ENA) and anti-dsDNA antibodies. These tests should be checked at the initiation of treatment and every 3 months during

Table 3. A	nti-TNF	agents fo	or the tre	eatment of JIA-rel	ated uvei	tis (2005–	-2008).			
Author	Year	Study	Anti-	Regimen	5	Mean		Effectiveness		Side effects
		design	L Z	(patients n)	children	F/U (months)	Reduced ocular inflammation	Visual acuity Reduced local improvement and systemic steroid dose	Reduced flares/ year before and after treatment	
Richards et al. [52]	2005	RCR	ΓFΧ	5–10 mg/kg administered at weeks 0, 2 and 4, and thereafter 6–8 weekly	9	24	100%	100%		None
Smith et al. [50]	2005	RCT	ETC	ETC (0.4 mg/kg) or placebo sc. twice weekly for 6 months, followed by open-label ETC for 6 months	12	12	ETC = 43% Placebo cels to 0 or trace wit day - 50% reduction antinflammatory dru	= 40% (p = 1.00) (Reduction of AC n topical corticosteroid < 3 times/ in N or dose of other gs without inflammation increase)		Minor infections comparable in each group
Rajaraman et al. [53]	2006	RCR	IFX	5–10 mg/kg at weeks 0, 2, 4, and thereafter 6–8 weekly	m	12	83%			Vitreous hemorrhage, upper respiratory reaction
Saurenmanr et al. [55]	2006 ر	MRCR	ETC-IFX	ETC: 0.4–0.5 mg/ kg twice weekly sc. IFX: 3-10 mg/kg at weeks 0, 2, 6, then every 4–8 weeks	12	8		Not according to the underlyng disease: ETC: 54% IFX: 92%		ETC: cellulitis of the forearm
Sharma et al. [56]	2006	RCR	IFX	(not reported dose) infusions at 0, 2, 6, 8 weeks	9	თ		50%		None
Vazquez- Cobian <i>et al.</i> [60]	2006	RCR	ADM	40 mg/m²/week, maximum dose of 40 mg/week	6	20.7	80%			Pain at the injection site, increased i.o.p.
Foeldvari et al. [57]	2007	MS	etc, IFX, ADM	ETC (34): 0.34–1.4 . mg/kg; IFX (25): 4–6 mg/kg; ADM (3)	47	ETC: 21 IFX:13 ADM: 8		≥50% reduction in glucocorticoid need ETC: 65%; IFX: 92%; ADM: 100%		ETC: cutaneous hyperalgesia; IFX: anaphylactic reaction
ADM: Adalimu RCR: Retrospec	ımab; CME: ctive case reı	Cystoid macu view; RCT: Ra	ılar edema; l indomized α	ETC: Etanercept: IFX: Inflixi ontrolled trial; sc.: Subcuta	imab; iv.: Intr ineously.	avenously; MD	.C: Multicenter data collec	ion; MRCR: Multicenter retrospective case re	sview; MS: Multicenter :	survey;

Author	Year	Study	Anti-	Regimen	n	Mean		Effecti	veness	l	Side effects
		design	Ž	(patients n)	children	(mo)	Reduced ocular inflammation	Visual acuity improvement	Reduced local and systemic steroid dose	Reduced flares/ year before and after treatment	
Biester <i>et al.</i> [61]	2007	RCR	ADM	20–40 mg, every 2 weeks, when ineffective, every week	17	16.4				88.8%	Mild local reaction, burning sensations; pain around the injection site
Gallagher et al. [63]	2007	RCR	ADM, IFX	ADM: 40 mg/m <sup>2</sup> every other week; IFX: infusions (100–700 mg) at 2-week and then at 4–8 weeks	17	14	ADM (4): 100% IFX (13): 69%;	ADM (4): 50% IFX (13): 46%			IFX: elevated liver function enzymes, nausea, transient leucopenia
Tynjala <i>et al.</i> [51]	2007	MRCR	ETC, IFX	ETC: 0.4 mg/kg twice weekly sc. IFX: 3–6 mg/kg iv. at 2, 4 and 6-week intervals, later every 4–8 weeks	45	24	ETC (24): 21% IFX (21): 43%	ETC (24): 21% IFX (21): 43%			ETC: pneumonia, infection, CME, retinal ablation. IFX: peritonsillar abscess, pansinuitis and alopecia
Tynjala e <i>t al.</i> [64]	2008	RCR	ADM	sc. every 2 weeks (40 mg to 18/20 patients and 20 mg to two patients weighting <30 kg)	20	18.7	35%				IFX: elevated liver function enzymes, nausea, transient leucopenia
ADM: Adalimun Retrospective ca	nab; CME: ise review;	Cystoid macu RCT: Randon	ılar edema; vized contro	ETC: Etanercept; IFX: In illed trial; sc.: Subcutane	<i>fliximab; iv.: lr</i> sously.	itravenously.	; MDC: Multicenter data	collection; MRCR: Mu	tricenter retrospective ca	ase review; MS: Multicer	nter survey; RCR:

the follow-up. For patients on TNF inhibitors, Mantoux tests or, alternatively, Quantiferon<sup>®</sup> TB Gold tests are recommended before the initiation of the treatment and annually during the follow-up.

## Conclusion

The large variety of drugs proposed for the treatment of JIA-related uveitis reflect the lack of consensus among experts in this context. Current therapies vary considerably in type and timing and, frequently, do not adequately control eye inflammation. As a result, side effects and poor visual outcome are still quite common [71-76]. Treatment variability coupled with the timing in the use of more potent therapies are crucial issues in JIA-associated uveitis and may reflect the different outcomes reported.

According to the data from the recent literature and to our personal experience in Padua with more than 150 pediatric patients with JIArelated CAU, we suggest a practical therapeutical approach (FIGURE 3). It represents a sort of 'step-up treatment' in which topical drugs are progressively associated with classic systemic immunosuppressors and then, according with the disease severity, with the more recent biological agents. The better knowledge of the pathogenesis of eye inflammation and the possibility of an early prediction of the disease course will probably change this algorithm and reverse the process towards a step-down approach.

## Future perspective

In order to establish indications and define appropriate systemic therapy for JIA-related CAU, controlled and randomized studies are needed for a reliable comparison of the efficacy and safety of various therapeutic agents. However, since only a small number of children are followed at each center, multicenter, multinational studies are recommended. These are also difficult because in children, CAU is rare, its course often runs into decades and many patients are concurrently treated for extraocular autoimmune disease [7]. Indeed, the lack of standardized outcome measures for disease activity and severity has consistently limited multicenter research projects. The more recent attempt to standardize ocular assessment by the SUN Working Group [77] is a major advance in this regard.

In young children with early onset uveitis the cooperation at slit lamp exam is limited, therefore, the detection of anterior chamber flares could be technically difficult. Less invasive and more recent diagnostic tools, such as OCT [78] and laser flarecell photometry [79], will facilitate the diagnostic approach and improve the standard of care for many patients.

The management of JIA-related CAU has improved in the last decades and morbidity due to the disease is significantly decreased. In particular, the use of more effective drugs and their combination has changed the course of the disease in many patients.

The increasing knowledge of the inflammation mechanisms has led to the development of new agents that target specific cytokines interfering with the inflammatory cascade. In particular, anti-TNF agents appear effective, although their safety should be constantly monitored. Other agents, such as anti-CD20 or anti-costimulatory molecules (abatacept) [80], might represent future therapeutic options.

## Financial & competing interests disclosure

The authors have no relevant affiliations or financial involvement with any organization or entity with a financial interest in or financial conflict with the subject matter or materials discussed in the manuscript. This includes employment, consultancies, honoraria, stock ownership or options, expert testimony, grants or patents received or pending, or royalties.

No writing assistance was utilized in the production of this manuscript.



## Figure 3. Algorithm of current treatment for juvenile idiopathic arthritis-related uveitis.

ABT: Abatacept; ADM: Adalimumab; AU: Anterior uveitis; CAU: Chronic anterior uveitis; Cs: Corticosteroids; IFX: Infliximab; MTX: Methotrexate; RXM: Rituximab.

#### **Executive summary**

- Chronic anterior uveitis (CAU) is the most important extra-articular complication in juvenile idiopathic arthritis (JIA), more frequent in the early onset forms, with a higher prevalence in oligoarticular (40%) than in other JIA subtypes (5–14%).
- The risk for severe visual impairment is still high owing to the development of sight-threatening complications (synechiae, band keratopathy, cataract, glaucoma and cystoid macular edema).
- Treatment is not standardized and involves a complex decision-making process, tailored by pediatric ophthalmologists and rheumatologists working in a cooperative team.
- Topical therapy alone is often inadequate to control ocular inflammation and bulbar injections are invasive and not easy to perform in children. Steroid-sparing immunosuppressive treatment is often advocated.
- Uveitis improvement with low-dose methotrexate (MTX; suggested oral dose: 7.5–15 mg/m<sup>2</sup>/week) ranges from 45 to 72.6%, depending on the definition of inflammation and length of follow-up; no controlled studies comparing effects of early to late MTX treatment have been reported.
- To date, ciclosporin A (suggested oral dose: 3–5 mg/kg/day) has not shown clear-cut benefits as a second-line immunosuppressive drug, as monotherapy or in association with MTX.
- Mophetyl-micophenolate (suggested oral dose: 0.5–1 g/m<sup>2</sup>/day) seems to be effective in controlling inflammation after MTX failure or intolerance. Its efficacy seems to be more relevant in intermediate or posterior uveitis, lower in JIA uveitis and scleritis.
- Evidence for anti-TNF- $\alpha$  effectiveness in open-label studies but not wide controlled trials, has been reported so far.
- Although initial good results for the use of etanercept (ETC; suggested twice-weekly dose: 0.4–0.5 mg/kg subcutaneously) on uveitis have been reported, several studies have correlated ETC with new-onset and/or relapsed uveitis.
- Although infliximab (IFX; suggested intravenous dose: 5–10 mg/kg at weeks 0, 2, 4, and thereafter every 6–8 weeks) seems to be superior to ETC in controlling CAU, serious side effects are frequently reported and its efficacy has been demonstrated to decrease after the first year of treatment.
- Adalimumab (suggested dose: 20–40 mg/m<sup>2</sup>/other week subcutaneously), is as effective as IFX but is easier to administer and has better drug tolerance.

#### Bibliography

Papers of special note have been highlighted as:

- of interestof considerable interest
- Kotaniemi K, Kautiainen H, Karma A, Aho K: Occurence of uveitis in recently diagnosed juvenile chronic arthritis; a prospective study. *Ophthalmology* 108, 2071–2075 (2001).
- Cabral DA, Petty RE, Malleson PN, Ensworth S, McCormick AQ, Shoeder ML: Visual prognosis in children with chronic anterior uveitis and arthritis. *J. Rheumatol.* 21(12), 2370–2375 (1994).
- Saurenmann RK, Levin AV, Feldman BM et al.: Prevalence, risk factors, and outcome of uveitis in juvenile idiopathic arthritis: a long-term follow up study. Arthritis Rheum. 56(2), 647–657 (2007).
- Chalom EC, Goldsmith DP, Koehler MA *et al.*: Prevalence and outcome of uveitis in a regional cohort of patients with juvenile rheumatoid arthritis. *J. Rheumatol.* 24, 2031–2034 (1997).
- Zulian F, Martini G, Falcini F *et al.*: Early predictors of severe course of uveitis in oligoarticular juvenile idiopathic arthritis. *J. Rheumatol.* 29, 2446–2453 (2002).
- Retrospective study in which time interval between onset of arthritis and the first uveitis and elevated α<sub>2</sub>-globulins at onset of arthritis have been shown to be the more significant variables to predict a severe

## uveitis course in juvenile idiopathic arthritis (JIA).

- Heiligenhaus A, Niewerth M, Ganser G, Heinz C, Minden K, German uveitis in childhood study group: Prevalence and complications of uveitis in juvenile idiopathic arthritis in a population-based nation-wide study in Germany: suggested modification of the current screening guidelines. *Rheumatology* (Oxf.) 46(6), 1015–1019 (2007).
- Edelsten C: Reconsidering treatment options in childhood uveitis. *Br. J. Ophthalmol.* 91(2), 133–134 (2007).
- Chylack LT Jr: The ocular manifestations of juvenile rheumatoid arthritis. *Arthritis Rheum.* 20(Suppl. 2), 217–223 (1977).
- Duguid IG, Ford RL, Horgan SE, Towler HM, Lightman SL: Combined orbital floor βmethasone and depot methylprednisolone in uveitis. *Ocul. Immunol. Inflamm.*13(1), 19–24 (2005).
- Ferrante P, Ramsey A, Bunce C, Lightman S: Clinical trial to compare efficacy and side-effects of injection of posterior sub-Tenon triamcinolone versus orbital floor methylprednisolone in the management of posterior uveitis. *Clin. Experiment. Ophthalmol.* 32, 563–568 (2004).
- Interesting prospective study comparing efficacy and side-effects of posterior subtenon injection of triamcinolone acetonide with orbital floor injection of methylpredisolone acetate in posterior uveitis.

- Sallam A, Comer RM, Chang JH *et al.*: Short-term safety and efficacy of intravitreal triamcinolone acetonide for uveitic macular edema in children. *Arch. Ophthalmol.* 126(2), 200–205 (2008).
- Suàrez-Figueroa M, Contreras I, Noval S: Side-effects of triamcinolone in young patients. Arch. Soc. Esp. Oftalmol. 81(7), 405–407 (2006).
- Nguyen QD, Foster CS: Saving the vision of children with juvenile rheumatoid arthritisassociated uveitis. *JAMA* 280(13), 1133–1134 (1998).
- BenEzra D, Cohen E: Cataract surgery in children with chronic uveitis. *Ophthalmology* 107(7), 1255–1260 (2000).
- Jabs DA, Rosenbaum JT, Foster CS et al.: Guidelines for the use of immunosuppressive drugs in patients with ocular inflammatory diseases: recommendations from an expert panel. Am. J. Ophthalmol. 130, 492–513 (2000)
- 16. Wong VG: Methotrexate treatment of uveal disease. *Am. J. Med. Sci.* 251, 239–241 (1966).
- Shah SS, Lowder CY, Schmitt MA *et al.*: Low-dose methotrexate therapy for ocular inflammatory disease. *Ophthalmology* 99, 1419–1423 (1992).
- Bom S, Zamiri P, Lightman S: Use of methotrexate in the management of sight-threatening uveitis. *Ocul. Immunol. Inflamm.* 9, 35–40 (2001).
- Samson CM, Waheed N, Baltatzis S, Foster CS: Methotrexate therapy for chronic noninfectious uveitis: analysis of a case series

of 160 patients. *Ophthalmology* 108, 1134–1139 (2001).

- Foeldvari I, Wierk A: Methotrexate is an effective treatment for chronic uveitis associated with juvenile idiopathic arthritis. *J. Rheumatol.* 32, 362–365 (2005).
- Tugal-Tutkan I, Havrlikova K, Power WJ, Foster CS: Changing patterns in uveitis of childhood. *Ophthalmology* 103(3), 375–383 (1996).
- Weiss AH, Wallace CA, Sherry DD. Methotrexate for resistant chronic uveitis in children with juvenile rheumatoid arthritis. *J. Pediatr.* 133(2), 266–268 (1998).
- Bom S, Zamiri P, Lightman S: Use of methotrexate in the management of sight-threatening uveitis. *Ocul. Immunol. Inflamm.* 9(1), 35–40 (2001).
- Heiligenhaus A, Mingels A, Heinz C, Ganser G: Methotrexate for uveitis associated with juvenile idiopathic arthritis: value and requirement for additional anti-inflammatory medication. *Eur. J. Ophthalmol.* 17(5), 743–748 (2007).
- Kilmartin DJ, Forrester JV, Dick AD: Cyclosporin A therapy in refractory noninfectious childhood uveitis. *Br. J. Ophthalmol.* 82, 737–742 (1998).
- Nussenblatt RB, Palestine AG, Chan CC, Stevens G Jr, Mellow SD, Green SB: Randomized, double-masked study of cyclosporine compared with prednisolone in the treatment of endogenous uveitis. *Am.* J. Ophthalmol. 112(2), 138–146 (1991).
- Walton RC, Nussemblatt RB, Whitcup SM: Cyclosporine therapy for severe sightthreatening uveitis in children and adolescents. *Ophthalmology* 105(11), 2028–2034 (1998).
- Masuda K, Nakajima A, Urayama A, Nakae K, Kogure M, Inaba G: Double-masked trial of cyclosporin versus colchicine and long-term open study of cyclosporin in Behçet's disease. *Lancet* 1(8647), 1093–1096 (1989).
- Gerloni V, Cimaz R, Gattinara M, Arnoldi C, Pontikaki I, Fantini F: Efficacy and safety profile of cyclosporine A in the treatment of juvenile chronic (idiopathic) arthritis. Results of a 10 year prospective study. *Rheumatology* (Oxford) 40, 907–913 (2001).
- 30. Tappeiner C, Roesel M, Heinz C, Michels H, Ganser G, Heiligenhaus A: Limited value of cyclosporine A for the treatment of patients with uveitis associated with juvenile idiopathic arthritis. *Eye* (2008) (Epub ahead of print).
- Multicenter retrospective study evaluating the efficacy of ciclosporin A as monotherapy or combined with corticosteroids or methotrexate (MTX) in children with JIA.

- Chanaud NP 3rd, Vistica BP, Eugui E, Nussenblatt RB, Allison AC, Gery I: Inhibition of experimental autoimmune uveoretinitis by mycophenolate mofetil, an inhibitor of purine metabolism. *Exp. Eye Res.* 61(4), 429–434 (1995).
- Reis A, Reinhard T, Sundmacher R, Althaus C, Voiculescu A, Kutkuhn B: Mycophenolatemofetil in ocular immunological disorders. A survey of the literature with 3 case reports. *Klin. Monatsbl. Augenheilkd.* 213(5), 257–261 (1998).
- Larkin G, Lightman S: Mycophenolate mofetil. A useful immunosuppressive in inflammatory eye disease. *Ophthalmology* 106(2), 370–374 (1999).
- Kilmartin DJ, Fletcher ZJ, Almeida JA, Liversidge JV, Dick AD: CD69 expression on peripheral CD4<sup>+</sup> T-cells parallels disease activity and is reduced by mycophenolate mofetil therapy in uveitis. *Invest. Ophthalmol. Vis. Ski.* 42(6), 1285–1292 (2001).
- Zierhut M, Stubiger N, Aboalchamat W, Landerberger H, Bialasiewicz AA, Engelmann K: Immunosuppressive therapy with mycophenolate mofetil (CellCept) in treatment of uveitis. *Ophthalmologe* 98(7), 647–651 (2001).
- Greiner K, Varikkara M, Santiago C, Forrester JV: Efficiency of mycophenolate mofetil in the treatment of intermediate and posterior uveitis. *Ophthalmologe* 99(9), 691–694 (2002).
- Doycheva D, Deuter C, Stuebiger N, Biester S, Zierhut M. Mycophenolate mofetil in the treatment of uveitis in children. *Br. J. Ophthalmol.* 91, 180–184 (2007).
- Retrospective analysis on mycophenolate mofetil (MMF) safety and efficacy for the treatment of children with uveitis.
- Siepmann K, Huber M, Stubiger N, Deuter C, Zierhut M: Mycophenolate mofetil is a highly effective and safe immunosuppressive agent for the treatment of uveitis: a retrospective analysis of 106 patients. *Graefes Arch. Clin. Exp. Ophthalmol.* 244(7), 788–794 (2006).
- Teoh SC, Hogan AC, Dick AD, Lee RW: Mycophenolate mofetil for the treatment of uveitis. *Am. J. Ophthalmol.* 146(5), 752–760, 760, E1–E3 (2008).
- Sobrin L, Christen W, Foster CS: Mycophenolate mofetil after methotrexate failure or intolerance in the treatment of scleritis and uveitis. *Ophthalmology*. 115(8), 1416–1421 (2008).
- Shanmuganathan VA, Casely EM, Raj D et al.: The efficacy of sirolimus in the treatment of patients with refractory uveitis. Br. J. Ophthalmol. 89(6), 666–669 (2005).

- Hogan AC, McAvoy CE, Dick AD, Lee RW: Long-term efficacy and tolerance of tacrolimus for the treatment of uveitis. *Ophthalmology*. 114(5), 1000–1006 (2007).
- Roy M: Early clinical experience with leflunomide in uveitis. *Can. J. Ophthalmol.* 42(4), 634 (2007).
- Lovell DJ, Reiff A, Jones OY *et al.*: Long-term safety and efficacy of etanercept in children with polyarticular-course juvenile rheumatoid arthritis. *Arthritis Rheum.* 54(6), 1987–1994 (2006).
- Reiff A, Takei S, Sadeghi S *et al.*: Etanercept therapy in children with treatment-resistant uveitis. *Arthritis Rheum.* 44, 1411–1415 (2001).
- Schmeling H, Horneff G: Etanercept and uveitis in patients with juvenile idiopathic arthritis. *Rheumatology* 44, 1008–1011 (2005).
- Extensive survey among pediatric rheumatologists offering information regarding the disease course of children with JIA treated with etanercept (ETC).
- Lim LL, Fraunfelder FW, Rosenbaum JT: Do tumor necrosis factor inhibitors cause uveitis? A registry-based study. *Arthritis Rheum.* 56, 3248–3252 (2007).
- Registry-based study on the frequency of uveitis as an adverse effect of ETC, which showed they were significantly more frequent than with infliximab and adalimumab.
- Cobo-Ibanez T, del Carmen Ordonez M, Munoz-Fernandez S, Madero-Prado R, Martín-Mola E: Do TNF-blockers reduce or induce uveitis? *Rheumatology (Oxf.)* 47(5), 731–732 (2008).
- Saurenmann RK, Levin AV, Rose JB *et al.*: Tumour necrosis factor α inhibitors in the treatment of childhood uveitis. *Rheumatology* 45, 982–989 (2006).
- Smith JA, Thompson DJ, Whitcup SM, et al.: A randomized, placebo-controlled, doublemasked clinical trial of etanercept for the treatment of uveitis associated with juvenile idiopathic arthritis. Arthritis Rheum. 53, 18–23 (2005).
- Double-blind placebo-controlled study comparing ETC with placebo reporting no significant difference in the anterior segment inflammation reduction between the two groups.
- Tynjälä P, Lindahl P, Honkanen V, Lahdenne P, Kotaniemi K. Infliximab and etanercept in the treatment of chronic uveitis associated with refractory juvenile idiopathic arthritis. *Ann. Rheum. Dis.* 66, 548–550 (2007).

## Review Zannin & Zulian

- Richards JC, Tay-Kearney ML, Murray K, Manners P: Infliximab for juvenile idiopathic arthritis-associated uveitis. *Clin. Experiment Ophthalmol.* 33(5), 461–468 (2005).
- Rajaraman RT, Kimura Y, Li S, Haines K, Chu DS: Retrospective case review of pediatric patients with uveitis treated with infliximab. *Ophthalmology* 113(2), 308–314 (2006).
- Suhler EB, Smith JR, Wertheim MS *et al.*: A prospective trial of infliximab therapy for refractory uveitis: preliminary safety and efficacy outcomes. *Arch. Ophthalmol.* 123, 903–912 (2005).
- Saurenmann RK, Levin AV, Rose JB *et al.*: Tumour necrosis factor α inhibitors in the treatment of childhood uveitis. *Rheumatology* 45, 982–989 (2006).
- Sharma SM, Ramanan AV, Riley P, Dick AD: Use of infliximab in juvenile onset rheumatological disease-associated refractory uveitis: efficacy in joint and ocular disease. *Ann. Rheum. Dis.* 66(6), 840–841 (2007).
- Foeldvari I, Nielsen S, Kummerle-Deschmer J et al.: Tumor necrosis factor-α blocker in treatment of juvenile idiopathic arthritisassociated uveitis refractory to second-line agents: results of a multinational survey. J. Rheumatol. 34(5), 1146–1150 (2007).
- Large multinational survey on efficacy of anti-TNF agents in JIA-associated refractory uveitis.
- Simonini G, Zannin ME, Caputo R et al.: Loss of efficacy during long-term infliximab therapy for sight-threatening childhood uveitis. *Rheumatology (Oxf.)* 47(10), 1510–1514 (2008).
- Multicenter study showing the loss of efficacy of Infliximab in JIA-related uveitis after the first 2 years of treatment.
- Zannin ME, Martini G, Buscain I *et al.*: Infliximab-related optic neuritis in juvenile idiopathic arthritis. *Br. J. Ophthalmol.* (2008) (In Press).
- Vasquez-Cobian LB, Flynn T, Lehman TJ: Adalimumab therapy for childhood uveitis. J. Pediatr. 149(4), 572–575 (2006).
- Biester S, Deuter C, Michels H *et al.*: Adalimumab in the therapy of uveitis in childhood. *Br. J. Ophthalmol.* 91(3), 319–324 (2007).
- Mansour AM: Adalimumab in the therapy of uveitis in childhood. *Br. J. Ophthalmol.* 91(3), 274–276 (2007).
- Review article summarizing differences on visual results, side effects and economic impact on health between two different anti-TNF agents, infliximab and adalimumab, for the treatment of JIA-related uveitis.

- Gallagher M, Quinones K, Cervantes-Castaneda RA, Yilmaz T, Foster CS: Biological response modifier therapy for refractory childhood uveitis. *Br. J. Ophthalmol.* 91(10), 1341–1344 (2007).
- Tynjala P, Kotaniemi K, Lindhal P *et al.*: Adalimumab in juvenile idiopathic arthritis-associated chronic anterior uveitis. *Rheumatology (Oxf.)* 47(3), 339–344 (2008).
- Diaz-Llopis M, Garcia-Delpech S, Salom D et al.: Adalimumab therapy for refractory uveitis: a pilot study. J. Ocul. Pharmacol. Ther. 24(3), 351–361 (2008).
- Kuek A, Hazleman BL, Gaston JH, Ostor AJK: Successful treatment of refractory polyarticular juvenile idiopathic arthritis with rituximab. *Rheumatology* 45, 1448–1449 (2006).
- Tappeiner C, Heinz C, Specker C, Heiligenhaus A: Rituximab as a treatment option for refractory endogenous anterior uveitis. *Ophthalmic Res.* 39, 184–186 (2007).
- Parikh JC, Tawansy KA, Rao NA: Immunohistochemical study of chronic nongranulomatous anterior uveitis in juvenile idiopathic arthritis. *Ophthalmology* 20(10), 1–3 (2008).
- Kempen JH, Daniel F, Gangaputra S et al.: Methods for identifying long-term adverse effects of treatment in patients with eye diseases: the systemic immunosuppressive therapy for eye diseases (SITE) cohort study. Ophthalmic. Epidemiol. 15(1), 47–55 (2008).
- Kempen JH, Gangaputra S, Daniel F *et al.*: Long-term risk of malignancy among patients treated with immunosuppressive agents for ocular inflammation: a critical assessment of the evidence. *Am. J. Ophthalmol.* DOI 10.1016/j.ajo.2008.04.035 (2008) (Epub ahead of print).
- Recent focused evidence review assessing potentially carcinogenic effects of immunosuppressive therapy, extrapolated from transplant, rheumatology, skin disease and inflammatory bowel disease cohorts.
- Paroli MP, Speranza S, Marino M, Pirraglia MP, Pivetti-Pezzi P: Prognosis of juvenile rheumatoid arthritis-associated uveitis. *Eur. J. Ophthalmol.* 13(7), 616–621 (2003).
- Kump LI, Castaneda RA, Andreoudi SN, Reed GF, Foster CS: Visual outcomes in children with juvenile idiopathic arthritisassociated uveitis. *Ophthalmology* 113(10), 1874–1877 (2006).
- Thorne JE, Woreta F, Kedhar SR, Dunn JP, Jabs DA: Juvenile idiopathic arthritisassociated uveitis: incidence of ocular complications and visual acuity loss. *Am. J. Ophthalmol.* 143(4), 647–655 (2007).

- 74. Woreta F, Thorne JE, Jabs DA, Kedhar SR, Dunn JP: Risk factors for ocular complications and poor visual acuity at presentation among patients with uveitis associated with juvenile idiopathic arthritis. *Am. J. Ophthalmol.* 143(4), 647–655 (2007).
- Saurenmann RK, Levin AV, Feldman BM et al.: Prevalence, risk factors, and outcome of uveitis in juvenile idiopathic arthritis: a long-term follow up study. Arthritis Rheum. 56(2), 647–657 (2007).
- Bolt IB, Cannizzaro E, Seger R, Saurenmann RK: Risk factors and long term outcome of juvenile idiopathic arthritis-associated uveitis in Switzerland. *J. Rheumatol.* 35(4), 703–706 (2008).
- Jabs DA, Nussemblatt RB, Rosembaum J: Standardization of Uveitis Nomenclature for reporting clinical data: results of the first international workshop. *Am. J. Ophthalmol.* 140(3), 509–516 (2005).
- Final report on nomenclature and classification criteria of uveitis by an international panel of experts, aimed to standardize the collection of clinical data.
- Ducos de Lahitte G, Terrada C, Tran TH *et al.*: Maculopathy in uveitis of juvenile idiopathic arthritis: an optical coherence tomography study. *Br. J. Ophthalmol.* 92(1), 64–69 (2007).
- Holland GN: A reconsideration of anterior chamber flare and its clinical relevance for children with chronic anterior uveitis (an American ophthalmological society thesis). *Trans. Am. Ophthalmol Soc.* 105, 344–364 (2007).
- Angeles-Han S, Flynn T, Lehman T: Abatacept for refractory juvenile idiopathic arthritis-associated uveitis: a case report. J. Rheumatol. 35(9), 1897–1898 (2008).

#### Affiliations

- Maria E Zannin, MD, PhD Paediatric Ophthalmologist Consultant, Department of Pediatrics, University of Padova, Via Giustiniani 3, 35128 Padova, Italy Tel.: +39 049 821 8485 Fax: +39 049 821 8088 ezannin@pediatria.unipd.it
- Francesco Zulian, MD Chairman Pediatric Rheumatology Unit, Department of Pediatrics, University of Padova, Via Giustiniani 3, 35128 Padova, Italy